

TEST REPORT

Reference No.	$z_{\eta_{\ell}}$	WTS17F0271006C	
Applicant	<u>.</u>	SHUN TAI PRECISION RUBBER (Shenzhen)CO., LTD	
Address		NO.54 Fuqian Road, Guanlan Yuexingwei Community, Longhua New District, Shenzhen, China	
Sample Name	÷		
Test Requested	*	In accordance with Food and Drug Administration Regulations to test the following items — Test for compliance with US FDA 21 CFR Part 177.2600	
Test Conclusion	:,	Pass (Please refer to next pages for details)	
Date of Receipt sample	:	2017-02-18	
Date of Test		2017-02-18to 2017-02-24	
Date of Issue	:	2017-03-02	
Test Result	:	Please refer to next page (s)	

Remarks:

The results shown in this test report refer only to the sample(s) tested, this test report cannot be reproduced, except in full, without prior written permission of the company. The report would be invalid without specific stamp of test institute and the signatures of compiler and approver.

Prepared By: Waltek Services (Foshan) Co., Ltd. Building, Suplink International Machin

Address: No. 13-19, 2/F, 2nd Building, Sunlink International Machinery City, Chencun Town, Shunde District, Foshan, Guangdong, China Tel :+86-757-23811398 Fax:+86-757-23811381

Compiled by:

Humour Wu

Humour.Wu / Project Engineer

SERVICAPProved by: WA

STREES Kson.Zhou / Lab Manager

Waltek Services (Foshan) Co., Ltd. http://www.waltek.com.cn



Reference No.: WTS17F0271006C

Page 2 of 3

Test Results:

Test for compliance with US FDA 21 CFR Part 177.2600

Simulant	Time	Temperature	Result (mg/in ²)	MDL(mg/in ²)	Limit(mg/in ²)
Simulant	The fully and		No.1	MDL(mg/m)	
Distilled water	7 hours	Reflux temperature	ND	0.5	20
	Succeeding 2 hours	Reflux temperature	ND	0.5	et it and
n-Hexane	7 hours	Reflux temperature	8.5	0.5	175
	Succeeding 2 hours	Reflux temperature	ND M	0.5	4

Note:

- 1. "mg/in²" = milligram per square inch
- 2. MDL= Method Detection Limit
- 3. ND = Not Detected, less than MDL
- 4. The specification was quoted from US FDA 21 CFR Part 177.2600.

Waltek Services (Foshan) Co., Ltd. http://www.waltek.com.cn

Reference No.: WTS17F0271006C

Page 3 of 3

Sample Photo:



Photograph of parts tested:

No.	Photo of testing part	Parts Description	Client Claimed Material	
- nn	8	white white white	and more more with	
WALTE	R = 1		Whitek whitek white	
JEX	8		Tet thet whet	
1		Black rubber	Rubber	
LER WIN	star	Tet stret suret	UNLIEK WALTER WALTER WA	
	81 9-	sine with which	at at at a	
MALT		22 ret ret ret	TEX INTER MALTER WA	

===== End of Report ======

Waltek Services (Foshan) Co., Ltd. http://www.waltek.com.cn